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Conducted Spurious Emission
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FCC RF Test Report

Report No. : FG532302B

Frequency Stability

Test Conditions LTE Band 2 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0008
40 Normal Voltage 0.0004
30 Normal Voltage 0.0007
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0002
0 Normal Voltage 0.0003

-10 Normal Voltage 0.0006 PASS
-20 Normal Voltage 0.0003
-30 Normal Voltage 0.0001
20 Maximum Voltage 0.0020
20 Normal Voltage 0.0014
20 Battery End Point 0.0025

Note:

1. Normal Voltage = 3.7V.

; Battery End Point (BEP) = 3.5 V. ; Maximum Voltage =4.2 V

2. Note: The frequency fundamental emissions stay within the authorized frequency block based on

the frequency deviation measured is small.
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FCC RF Test Report

Report No. : FG532302B

Test Conditions LTE Band 4 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0042
40 Normal Voltage 0.0002
30 Normal Voltage 0.0014
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0053
0 Normal Voltage 0.0080

-10 Normal Voltage 0.0073 PASS
-20 Normal Voltage 0.0091
-30 Normal Voltage 0.0013
20 Maximum Voltage 0.0053
20 Normal Voltage 0.0149
20 Battery End Point 0.0089

Note:

1. Normal Voltage = 3.7V.

; Battery End Point (BEP) = 3.5 V. ; Maximum Voltage =4.2 V

2. Note: The frequency fundamental emissions stay within the authorized frequency block based on

the frequency deviation measured is small.
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FCC RF Test Report

Report No. : FG532302B

Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0049
40 Normal Voltage 0.0031
30 Normal Voltage 0.0155
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0113
0 Normal Voltage 0.0127

-10 Normal Voltage 0.0014 PASS
-20 Normal Voltage 0.0170
-30 Normal Voltage 0.0057
20 Maximum Voltage 0.0141
20 Normal Voltage 0.0148
20 Battery End Point 0.0014

Note:

1. Normal Voltage = 3.7V.

; Battery End Point (BEP) = 3.5 V. ; Maximum Voltage =4.2 V

2. Note: The frequency fundamental emissions stay within the authorized frequency block based on

the frequency deviation measured is small.
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Appendix B. Test Results of Radiated Test
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FCC RF Test Report

Report No. : FG532302B

LTE Band 2/ 1.4MHz

S A RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 0 20.99 0.1256 20.09 0.1021
Middle QPSK 1 0 20.69 0.1172 20.38 0.1091
Highest 1 0 21.04 0.1271 20.77 0.1194
Lowest 1 2 20.49 0.1119 19.67 0.0927
Middle 16QAM 1 0 20.10 0.1023 19.74 0.0942
Highest 1 2 20.20 0.1047 19.82 0.0959
Limit EIRP < 2W Result PASS
LTE Band 2 / 3MHz
S N RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 7 21.05 0.1274 20.15 0.1035
Middle QPSK 1 7 20.81 0.1205 20.25 0.1059
Highest 1 14 20.80 0.1202 20.47 0.1114
Lowest 1 7 20.25 0.1059 19.27 0.0845
Middle 16QAM 1 0 19.75 0.0944 19.60 0.0912
Highest 1 7 20.33 0.1079 19.99 0.0998
Limit EIRP < 2W Result PASS
LTE Band 2 / 5MHz
RB Horizontal Vertical
Channel Modulation
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 0 21.00 0.1259 20.13 0.1030
Middle QPSK 1 0 20.79 0.1199 20.38 0.1091
Highest 1 0 21.12 0.1294 20.79 0.1199
Lowest 1 12 20.02 0.1005 19.22 0.0836
Middle 16QAM 1 0 20.09 0.1021 19.54 0.0899
Highest 1 0 20.36 0.1086 19.86 0.0968
Limit EIRP < 2W Result PASS
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FCC RF Test Report Report No. : FG532302B

LTE Band 2/ 10MHz

S A RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 0 20.67 0.1167 19.80 0.0955
Middle QPSK 1 49 20.23 0.1054 20.10 0.1023
Highest 1 0 21.06 0.1276 20.73 0.1183
Lowest 1 0 20.18 0.1042 19.34 0.0859
Middle 16QAM 1 24 20.01 0.1002 19.56 0.0904
Highest 1 49 19.66 0.0925 19.07 0.0807
Limit EIRP < 2W Result PASS
LTE Band 2/ 15MHz
S N RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 0 20.73 0.1183 19.88 0.0973
Middle QPSK 1 0 20.07 0.1016 19.79 0.0953
Highest 1 74 20.25 0.1059 19.99 0.0998
Lowest 1 74 20.32 0.1076 19.79 0.0953
Middle 16QAM 1 37 20.79 0.1199 20.46 0.1112
Highest 1 0 20.82 0.1208 20.70 0.1175
Limit EIRP < 2W Result PASS
LTE Band 2 / 20MHz
RB Horizontal Vertical
Channel Modulation
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 0 20.72 0.1180 19.89 0.0975
Middle QPSK 1 0 20.76 0.1191 20.25 0.1059
Highest 1 0 20.80 0.1202 20.49 0.1119
Lowest 1 0 20.27 0.1064 19.22 0.0836
Middle 16QAM 1 0 20.28 0.1067 19.83 0.0962
Highest 1 0 20.22 0.1052 20.15 0.1035
Limit EIRP < 2W Result PASS
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FCC RF Test Report

Report No. : FG532302B

LTE Band 4/ 1.4MHz

S A RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 3 0 19.29 0.0849 19.06 0.0805
Middle QPSK 1 2 21.62 0.1452 20.67 0.1167
Highest 1 2 21.40 0.1380 20.95 0.1245
Lowest 1 5 20.23 0.1054 19.92 0.0982
Middle 16QAM 1 0 21.77 0.1503 21.34 0.1361
Highest 3 0 20.89 0.1227 20.58 0.1143
Limit EIRP < 1W Result PASS
LTE Band 4/ 3MHz
S N RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 8 0 20.45 0.1109 20.07 0.1016
Middle QPSK 1 0 21.04 0.1271 20.43 0.1104
Highest 1 0 21.32 0.1355 20.86 0.1219
Lowest 1 7 20.50 0.1122 20.34 0.1081
Middle 16QAM 1 0 21.40 0.1380 21.47 0.1403
Highest 8 0 21.82 0.1521 21.41 0.1384
Limit EIRP < 1W Result PASS
LTE Band 4 / 5MHz
RB Horizontal Vertical
Channel Modulation
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 12 0 20.60 0.1148 20.21 0.1050
Middle QPSK 1 0 21.03 0.1268 20.69 0.1172
Highest 1 0 21.84 0.1528 20.86 0.1219
Lowest 1 12 20.57 0.1140 20.18 0.1042
Middle 16QAM 1 0 21.78 0.1507 20.97 0.1250
Highest 1 0 21.87 0.1538 21.61 0.1449
Limit EIRP < 1W Result PASS
SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number : B4 of B16
TEL : 86-0512-5790-0158 Report Issued Date : May 07, 2015

FAX : 86-0512-5790-0958
FCC ID : SRQ-Z820

Report Version

. Rev. 01




FCC RF Test Report Report No. : FG532302B

LTE Band 4/ 10MHz

S A RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 25 0 20.92 0.1236 20.49 0.1119
Middle QPSK 1 0 21.34 0.1361 20.42 0.1102
Highest 1 24 21.32 0.1355 20.84 0.1213
Lowest 1 24 20.87 0.1222 20.53 0.1130
Middle 16QAM 1 49 21.71 0.1483 21.24 0.1330
Highest 1 49 22.19 0.1656 21.58 0.1439
Limit EIRP < 1W Result PASS
LTE Band 4/ 15MHz
S N RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 0 20.23 0.1054 19.77 0.0948
Middle QPSK 1 0 21.45 0.1396 20.41 0.1099
Highest 1 0 21.88 0.1542 21.33 0.1358
Lowest 1 37 21.92 0.1556 21.24 0.1330
Middle 16QAM 1 74 21.65 0.1462 21.49 0.1409
Highest 1 0 22.48 0.1770 21.73 0.1489
Limit EIRP < 1W Result PASS
LTE Band 4 / 20MHz
RB Horizontal Vertical
Channel Modulation
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 0 20.35 0.1084 19.73 0.0940
Middle QPSK 1 0 21.15 0.1303 21.11 0.1291
Highest 1 0 21.41 0.1384 20.79 0.1199
Lowest 1 0 20.47 0.1114 19.99 0.0998
Middle 16QAM 1 0 21.71 0.1483 21.02 0.1265
Highest 1 0 22.00 0.1585 21.26 0.1337
Limit EIRP < 1W Result PASS
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FCC

RF Test Report

Report No. : FG532302B

LTE Band 12/ 1.4MHz

RB Horizontal Vertical

Channel Modulation
Size | Offset | ERP(dBm) ERP(W) ERP(dBm) ERP(W)
Lowest 3 0 18.69 0.0740 4.45 0.0028
Middle QPSK 1 2 19.09 0.0811 5.37 0.0034
Highest 1 0 18.85 0.0767 451 0.0028
Lowest 1 0 19.89 0.0975 5.78 0.0038
Middle 16QAM 1 0 19.76 0.0946 6.07 0.0040
Highest 1 0 19.19 0.0830 5.20 0.0033

Limit ERP < 3W Result PASS
LTE Band 12 / 3MHz
RB Horizontal Vertical

Channel Modulation
Size | Offset | ERP(dBm) ERP(W) ERP(dBm) ERP(W)
Lowest 8 4 19.21 0.0834 4.67 0.0029
Middle QPSK 1 0 18.22 0.0664 4.44 0.0028
Highest 8 4 18.14 0.0652 4.15 0.0026
Lowest 8 0 19.28 0.0847 4.93 0.0031
Middle 16QAM 1 14 19.19 0.0830 5.42 0.0035
Highest 8 0 18.50 0.0708 4.54 0.0028

Limit ERP < 3W Result PASS
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FCC

RF Test Report

Report No. : FG532302B

LTE Band 12 / 5MHz

RB Horizontal Vertical
Channel Modulation
Size | Offset | ERP(dBm) ERP(W) ERP(dBm) ERP(W)
Lowest 1 0 18.77 0.0753 4.49 0.0028
Middle QPSK 1 0 18.43 0.0697 4.33 0.0027
Highest 12 6 19.10 0.0813 4.59 0.0029
Lowest 1 0 19.57 0.0906 511 0.0032
Middle 16QAM 1 0 18.99 0.0793 4.84 0.0030
Highest 1 12 19.74 0.0942 5.74 0.0037
Limit ERP < 3W Result PASS
LTE Band 12/ 10MHz
S N RB Horizontal Vertical
Size | Offset | ERP(dBm) ERP(W) ERP(dBm) ERP(W)
Lowest 1 0 19.60 0.0912 5.10 0.0032
Middle QPSK 1 0 19.07 0.0807 4.85 0.0031
Highest 1 0 18.26 0.0670 4.42 0.0028
Lowest 1 0 19.58 0.0908 5.20 0.0033
Middle 16QAM 1 0 19.48 0.0887 5.24 0.0033
Highest 1 0 18.99 0.0793 5.21 0.0033
Limit ERP < 3W Result PASS
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FCC RF Test Report Report No. : FG532302B

Radiated Spurious Emission
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FCC RF Test Report

Report No. : FG532302B

LTE Band 2/ 1.4MHz / QPSK / RB Size 1 Offset 0

. Over SPA S.G. TX Cable |TX Antenna L
Frequency EIRP Limit _ . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galln (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

3756 -53.68 -13 -40.68 -73.14 -60.3 1.68 8.31 H

5639 -34.25 -13 -21.25 -59.33 -41.3 2.71 9.76 H

7515 -49.22 -13 -36.22 -76.59 -58.6 2.42 11.81 H
Middle 9398 -39.23 -13 -26.23 -66.73 -49.2 2.57 12.54 H

3756 -51.88 -13 -38.88 -72.14 -58.5 1.68 8.31 \Y%

5639 -27.25 -13 -14.25 -53.18 -34.3 2.71 9.76 \%

7515 -47.22 -13 -34.22 -76.33 -56.6 2.42 11.81 V

9398 -32.73 -13 -19.73 -63.01 -42.7 2.57 12.54 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 2/ 3MHz / QPSK / RB Size 1 Offset 0
Frequency EIRP Limit Qvgr SPA SG. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

3756 -53.88 -13 -40.88 -74.49 -60.5 1.68 8.31 H

5639 -35.75 -13 -22.75 -60.81 -42.8 2.71 9.76 H

7515 -49.02 -13 -36.02 -76.47 -58.4 2.42 11.81 H
Middle 9391 -40.92 -13 -27.92 -68.32 -50.9 2.57 12.54 H

3756 -52.58 -13 -39.58 -72.97 -59.2 1.68 8.31 V

5636 -26.45 -13 -13.45 -52.55 -33.5 2.70 9.75 \Y%

7520 -46.31 -13 -33.31 -75.39 -55.7 2.42 11.81 \%

9391 -35.42 -13 -22.42 -65.51 -45.4 2.57 12.54 \%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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FCC RF Test Report

Report No. : FG532302B

LTE Band 2 /5MHz / QPSK / RB Size 1 Offset 0

Frequency EIRP Limit Qvgr SPA SG. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galln (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3756 -54.78 -13 -41.78 -74.39 -61.4 1.68 8.31 H
5632 -36.05 -13 -23.05 -61.2 -43.1 2.70 9.75 H
7508 -49.52 -13 -36.52 -76.23 -58.9 2.43 11.80 H
Middle 9391 -40.22 -13 -27.22 -67.84 -50.2 2.57 12.54 H
3756 -52.48 -13 -39.48 -72.72 -59.1 1.68 8.31 \Y%
5632 -29.45 -13 -16.45 -55.51 -36.5 2.70 9.75 \%
7508 -45.52 -13 -32.52 -74.38 -54.9 2.43 11.80 V
9391 -35.02 -13 -22.02 -65.08 -45 2.57 12.54 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 2/ 10MHz / QPSK / RB Size 1 Offset 0
Frequency EIRP Limit Qvgr SPA SG. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

3749 -54.49 -13 -41.49 -73.82 -61.11 1.68 8.30 H
5625 -40.16 -13 -27.16 -64.81 -47.21 2.70 9.75 H
7501 -48.84 -13 -35.84 -75.76 -58.21 2.43 11.80 H
Middl 9377 -41.52 -13 -28.52 -68.82 -51.51 2.56 12.55 H
adle 3749 -52.49 -13 -39.49 -72.6 -50.11 1.68 8.30 \Y
5625 -28.86 -13 -15.86 -54.22 -35.91 2.70 9.75 \Y%
7501 -47.85 -13 -34.85 -76.48 -57.22 2.43 11.80 \Y
9377 -36.22 -13 -23.22 -66.13 -46.21 2.56 12.55 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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FCC RF Test Report

Report No. : FG532302B

LTE Band 2/ 15MHz / QPSK / RB Size 1 Offset 0

Frequency EIRP Limit Qvgr SPA SG. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galln (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

3749 -53.98 -13 -40.98 -73.91 -60.6 1.68 8.30 H

5618 -39.05 -13 -26.05 63.77 -46.1 2.69 9.75 H

7494 -50.84 -13 -37.84 -77.72 -60.2 2.43 11.79 H
Middle 9370 -41.31 -13 -28.31 -69.11 -51.3 2.56 12.55 H

3749 -52.98 -13 -39.98 -73.33 -59.6 1.68 8.30 \Y%

5618 -30.05 -13 -17.05 -55.77 -37.1 2.69 9.75 \%

7494 -48.44 -13 -35.44 -76.87 -57.8 2.43 11.79 V

9370 -36.01 -13 -23.01 -66.22 -46 2.56 12.55 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 2/ 20MHz / QPSK / RB Size 1 Offset 0
Frequency EIRP Limit Qvgr SPA SG. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

3742 -53.49 -13 -40.49 -72.71 -60.1 1.68 8.29 H

7611 -38.13 -13 -25.13 -62.75 -47.6 2.39 11.87 H

7487 -50.26 -13 -37.26 -77.45 -59.6 2.43 11.77 H
Middle 9356 -40.80 -13 -27.80 -68.45 -50.8 2.56 12.56 H

3742 -51.49 -13 -38.49 -71.69 -58.1 1.68 8.29 V

7611 -29.33 -13 -16.33 -55.35 -38.8 2.39 11.87 \%

7487 -46.76 -13 -33.76 -75.33 -56.1 2.43 11.77 \%

9356 -36.90 -13 -23.90 -66.88 -46.9 2.56 12.56 \Y

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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FCC RF Test Report

Report No. : FG532302B

LTE Band 4/ 1.4MHz / QPSK / RB Size 1 Offset 0

Frequency EIRP Limit Qvgr SPA SG. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galln (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3462 -52.77 -13 -39.77 -70.27 -59.01 1.59 7.83 H
5198 -49.66 -13 -36.66 -62.94 -56.91 2.45 9.70 H
5927 -46.95 -13 -33.95 -72.93 -53.95 2.87 9.87 H
8663 -47.87 -13 -34.87 -74.4 -58.02 2.41 12.57 H
Middle 10392 -44.36 -13 -31.36 -73.49 -54.02 2.69 12.36 H
3462 -47.97 -13 -34.97 -66.99 -54.21 1.59 7.83 \Y
5198 -35.77 -13 -22.77 -60.28 -43.02 2.45 9.70 V
5927 -48.61 -13 -35.61 -75.75 -55.61 2.87 9.87 V
8663 -48.06 -13 -35.06 -76.79 -58.21 2.41 12.57 \%
10392 -45.15 -13 -32.15 -76.85 -54.81 2.69 12.36 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 4 / 3MHz / QPSK / RB Size 1 Offset 0
Frequency EIRP Limit Qvgr SPA SG. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3462 -563.57 -13 -40.57 -71.2 -59.81 1.59 7.83 H
5191 -39.56 -13 -26.56 -62.96 -46.81 2.45 9.70 H
5927 -46.01 -13 -33.01 -72.39 -53.01 2.87 9.87 H
8656 -48.76 -13 -35.76 -75.17 -58.91 2.41 12.56 H
Middle 10384 -45.45 -13 -32.45 -74.66 -55.11 2.69 12.35 H
3462 -49.87 -13 -36.87 -68.81 -56.11 1.59 7.83 vV
5191 -35.66 -13 -22.66 -60.14 -42.91 2.45 9.70 \Y
5927 -47.61 -13 -34.61 -74.84 -54.61 2.87 9.87 \%
10384 -45.45 -13 -32.45 -77.1 -55.11 2.69 12.35 \%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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FCC RF Test Report

Report No. : FG532302B

LTE Band 4/ 5MHz / QPSK / RB Size 1 Offset 0

Frequency EIRP Limit Qvgr SPA SG. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galln (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3462 -53.52 -13 -40.52 -70.55 -59.76 1.59 7.83 H
5191 -39.71 -13 -26.71 -62.54 -46.96 2.45 9.70 H
6920 -47.62 -13 -34.62 -73.12 -55.71 2.62 10.70 H
8640 -46.97 -13 -33.97 -72.85 -57.12 2.41 12.56 H
Middle 10384 -45.60 -13 -32.60 -74.56 -55.26 2.69 12.35 H
3462 -49.97 -13 -36.97 -68.31 -56.21 1.59 7.83 \Y
5191 -37.53 -13 -24.53 -61.45 -44.78 2.45 9.70 V
6920 -49.55 -13 -36.55 -76.2 -57.64 2.62 10.70 \Y;
8649 -49.56 -13 -36.56 -77.67 -59.71 2.41 12.56 \%
10384 -45.17 -13 -32.17 -76.71 -54.83 2.69 12.35 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 4 / 10MHz / QPSK / RB Size 1 Offset 0
Frequency EIRP Limit Qvgr SPA SG. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3455 -53.34 -13 -40.34 -70.34 -59.55 1.59 7.80 H
5184 -39.99 -13 -26.99 -62.83 -47.25 2.44 9.70 H
6913 -48.67 -13 -35.67 -74.17 -56.75 2.62 10.70 H
8642 -48.04 -13 -35.04 -74.02 -58.19 2.41 12.56 H
Middle 10368 -44.96 -13 -31.96 -73.85 -54.61 2.69 12.35 H
3455 -50.70 -13 -37.70 -69.02 -56.91 1.59 7.80 \Y%
5184 -38.67 -13 -25.67 -62.6 -45.93 2.44 9.70 V
6913 -49.78 -13 -36.78 -76.42 -57.86 2.62 10.70 \%
8642 -49.71 -13 -36.71 -78.89 -59.86 241 12.56 \Y
10368 -44.48 -13 -31.48 -75.95 -54.13 2.69 12.35 \%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL (KUNSHAN) INC.

TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958

FCC ID : SRQ-Z820

Page Number

Report Version

: B13 of B16
Report Issued Date : May 07, 2015

. Rev. 01




FCC RF Test Report

Report No. : FG532302B

LTE Band 4/ 15MHz / QPSK / RB Size 1 Offset 0

Frequency EIRP Limit Qvgr SPA SG. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galln (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3448 -54.43 -13 -41.43 -72.09 -60.61 1.59 7.77 H
5177 -41.33 -13 -28.33 -64.59 -48.59 2.44 9.70 H
6906 -46.74 -13 -33.74 -75.87 -54.81 2.62 10.69 H
8628 -49.16 -13 -36.16 -75.84 -59.31 2.40 12.55 H
Middle 10352 -44.74 -13 -31.74 -73.86 -54.39 2.69 12.34 H
3448 -49.84 -13 -36.84 -68.71 -56.02 1.59 7.77 \Y
5177 -37.85 -13 -24.85 -62.28 -45.11 2.44 9.70 V
6906 -48.94 -13 -35.94 -76.29 -57.01 2.62 10.69 \Y
8628 -49.16 -13 -36.16 -77.99 -59.31 2.40 12.55 \%
10352 -45.46 -13 -32.46 -77.07 -55.11 2.69 12.34 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 4 / 20MHz / QPSK / RB Size 1 Offset 0
Frequency EIRP Limit Qvgr SPA SG. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3448 -55.13 -13 -42.13 -72.72 -61.31 1.59 7.77 H
5170 -42.04 -13 -29.04 -65.49 -49.31 2.43 9.70 H
6892 -47.16 -13 -34.16 -73.33 -55.21 2.63 10.67 H
8621 -49.87 -13 -36.87 -76.58 -60.02 2.40 12.55 H
Middle 10344 -44.69 -13 -31.69 -73.68 -54.33 2.69 12.34 H
3448 -51.15 -13 -38.15 -70.15 -57.33 1.59 7.77 V
5170 -38.39 -13 -25.39 -62.93 -45.66 2.43 9.70 \Y
6892 -49.26 -13 -36.26 -76.48 -57.31 2.63 10.67 \%
8621 -49.96 -13 -36.96 -78.72 -60.11 2.40 12.55 \Y
10344 -45.47 -13 -32.47 -77.05 -55.11 2.69 12.34 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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FCC RF Test Report

Report No. : FG532302B

LTE Band 12/ 1.4MHz / QPSK / RB Size 1 Offset 0

o Over SPA S.G. TX Cable |TX Antenna .
Frequency ERP Limit o : ; Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galln (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1416 -55.56 -13.00 -42.56 -65.60 -57.31 0.87 4.78 H
2120 -58.07 -13.00 -45.07 -71.77 -59.01 1.17 4.26 H
Middle 2816 -59.71 -13.00 -46.71 -76.39 -61.82 1.39 5.65 H
1416 -59.27 -13.00 -46.27 -69.26 -61.02 0.87 4.78 \Y
2120 -58.87 -13.00 -45.87 -74.19 -59.81 1.17 4.26 \%
2816 -58.42 -13.00 -45.42 -76.34 -60.53 1.39 5.65 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 12 / 3MHz / QPSK / RB Size 1 Offset 0
Frequency ERP Limit Qvgr SPA SG. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

1408 -54.41 -13.00 -41.41 -64.28 -56.12 0.87 4.73 H
2120 -59.37 -13.00 -46.37 -73.06 -60.31 1.17 4.26 H
Middle 2816 -59.71 -13.00 -46.71 -76.41 -61.82 1.39 5.65 H
1408 -59.65 -13.00 -46.65 -69.76 -61.36 0.87 4.73 \%
2120 -59.87 -13.00 -46.87 -75.22 -60.81 1.17 4.26 \%
2816 -58.55 -13.00 -45.55 -76.50 -60.66 1.39 5.65 \Y

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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FCC RF Test Report

Report No. : FG532302B

LTE Band 12 /5MHz / QPSK / RB Size 1 Offset 0

Frequency ERP Limit Qvgr SPA SG. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galln (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

1408 -58.58 -13.00 -45.58 -68.56 -60.29 0.87 4.73 H

2112 -59.49 -13.00 -46.49 -73.31 -60.41 1.17 4.24 H
Middle 2816 -59.71 -13.00 -46.71 -76.54 -61.82 1.39 5.65 H

1408 -61.43 -13.00 -48.43 -71.36 -63.14 0.87 4.73 \Y

2112 -59.61 -13.00 -46.61 -75.07 -60.53 1.17 4.24 \%

2816 -58.62 -13.00 -45.62 -76.54 -60.73 1.39 5.65 \%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 12 / 10MHz / QPSK / RB Size 1 Offset 0
Frequency ERP Limit Qvgr SPA SG. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

1408 -56.07 -13.00 -43.07 -65.82 -57.78 0.87 4.73 H

2112 -58.84 -13.00 -45.84 -72.43 -59.76 1.17 4.24 H
Middle 2816 -60.02 -13.00 -47.02 -76.62 -62.13 1.39 5.65 H

1408 -54.95 -13.00 -41.95 -64.92 -56.66 0.87 4.73 \%

2112 -58.49 -13.00 -45.49 -74.04 -59.41 1.17 4.24 \%

2816 -58.67 -13.00 -45.67 -76.41 -60.78 1.39 5.65 \Y

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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